1122601 NITRO Quad 300cc Tricia Platin EEC

ART-NR. 1122601

300CC TRICIA

MAXIQUAD

C€

2

(=)

]

n.

=
-
s

www.nitromotors.de

REF. No. ERP NO. Menila Art EAN Code DESCRIPTION &% QTy order Note
1 618723 90640480303 4255675468839 L Hand guard decorative cover red EFFEMNRIE 1
1 618723 90640480909 4255675468846 L Hand guard decorative cover silver P FEITRRE 1
1 618723 90640480404 4255675468853 L Hand guard decorative cover green | EIFFEITREE 1
2 618724 | 90640490303 4255675468860 R Hand guard decorative cover red HIFFEIRIE 1
2 618724 90640490909 4255675468877 R Hand guard decorative cover silver  |G#FFRIMRIRE 1
2 618724 90640490404 4255675468884 R Hand guard decorative cover green & FRIRFE 1
3 620286 9064050 4255675468891 L Hand guard EFF 1
4 620287 9064051 4255675468907 R Hand guard HIFF 1
5 104826 9021079 4255675415697 Cross tapping screw ST4*12 +F ARSI 6
6 105136 9024729 4255675461403 Flange bolt M6*16 SE=IR12ME*16 4
7 110887 9024697 4255675460246 Large flat head screw M6*16 KiELIZETM6*16 2
8 618714 9064052 4255675468914 Handlebar decorative cover SRR 1
9 138773 9061142 4255675410913 Electric door lock 818 1
10 137762 9061143 4255675410920 Handgrip(Set) BE (B) 2
11 138765 9061144 4255675410937 Function switch THREFF X 1
12 138742 9061145 4255675410944 Parking brake hand lever GEEFAR 1
13 105509 9061147 4255675410968 Hex nut M6 NAREVe 4
14 618725 9061148 4255675410975 Handguard support (Long) FPFIREK) 2
15 618726 9061149 4255675410982 Handguard support (Short) FFZE(5E) 2
16 110887 9024697 4255675460246 Hexagon socket screw M6*16 WAHEELIRTME| 4
17 137335 9061150 4255675410999 Throttle 03tk EE 1
18 124900 9061151 4255675411002 I-shaped rubber TFRE 1
19 105238 9061153 4255675468921 Flange bolt M8*60 & IR12MB*60 4
20 618978 9061154 4255675468938 Decorative cover mounting plate HIBREN 1
21 618975 9061155 4255675468945 Handlebar 7548 1
22 140230 9061156 4255675468952 Handlebar clamp (set) BER(E) 4
23 138792 9061157 4255675468969 Throttle cable S 1
24 138793 9061158 4255675468976 Parking cable GIEL 1
25 618947 9061159 4255675468983 Steering column J5 1
26 105194 9061160 4255675468990 Flange bolt M6*16 SE=IR12ME*16 2
27 605519 9026013 4251814660935 Wire buckle EZil 1
28 116403 9061161 4255675469003 Coach bolt M8*20 BFIRETM8*20 2
29 618973 9061162 4255675469010 Steering column fix seat 75 4 b B 1
30 138809 9061163 4255675469027 Steering column spacer(set) FRARREE (B) 2
31 112537 9020252 4251814658574 Steering column crash plat FAE £ 1
32 105276 9024698 4255675460253 Lock nut M8 iR M 2
33 111485 9020164 4251814685174 Steering column oil seal 75 A 1
34 111476 9024308 4251814685181 Needle Roller Bearing ISR R 1
35 611951 9061164 4255675469034 Flat gasket 12*24*2 F12+24*2 1
36 105259 9020276 4251814659359 Lock nut M12*1.25 FrHAREMMI2*1.25 | 1
37 116421 9061165 4255675469041 Cotter ¢2.5*30 FF O B5¢2.5%30 3
38 138736 9061166 4255675469058 Pull rod (set) HIFF (E) 2
39 105320 9020303 4251814660447 Slotted Nut M10*1.25 FF IR AM10%1.25 4
40 104867 9020168 4251814685259 Spring gasket 10 10 4
41 105393 9028949 4251814685280 Flat gasket 10*20*2 F10*20*2 4
42 111486 9020171 4251814685419 Rear mirror (set) % (E) 1+
43 122692 9061167 4255675469065 Rear mirrior support (set) FMEE (E) 2




2 ;’m ﬁ Fuel tank REF. No. ERP NO. Menila Art EAN Code DESCRIPTION 2 QTy order Note
1 138743 9061168 4255675469072 Fuel tank BiEs] 1
. 1-1 600710 9028985 4251814658970 Tank cushion rubber SRR E 4
i 5 2 105141 9024591 4255675415673 Flange bolt M6*20 SEZIR1ME*20 2
3 105212 9061169 4255675469089 Flange bolt M8*25 SE=1218ms*25 2
4 139599 9061170 4255675469096 Oil sensor S e RS 1
5 105141 9024591 4255675415673 Flange bolt M6*20 SE=1218M6*20 2
; 6 616391 9061171 4255675469102 Fuel Tank Cap Giayerih 1
7 134974 9061172 4255675469119 Check valve £ 1
0 8 139603 9061173 4255675469126 Circlip $8 Filos 6
9 100268 9024756 4255675461687 Fuel line $4.5*$8.5*510 SHE 4.5 $8.5*510 1
10 136735 9061174 4255675469133 Charcoal canister Bk 1
11 140227 9061175 4255675469140 Charcoal canister tube |6iiﬁﬁi£ﬂﬁ‘§ 1
12 138751 9061176 4255675469157 Fuel line [me 1
13 136156 9061177 4255675469164 Charcoal canister solenoid valve ok B e R 1
14 140228 9061178 4255675469171 Solenoid valve outlet tube BEELSE 1
- 15 137704 9061179 4255675469188 0il pump SHR 1
16 139018 9061180 4255675469195 Flange bolt M5*16 SEZIRIIMS*16 6
3 -H‘HEE! Front suspension system REF. No. ERP NO. Menila Art EAN Code DESCRIPTION 2% QT order Note
1 9120331 4255675468105 Front tire 24*8-12 (brand Junkai) BISCHA 24x8-12 2
2 108238 9028992 4251814659120 Cycle valve ik 2
3 138760 9063006 4255675469300 Front alum hub 12inch BI4CE 12inch 2
4 618939 9067047 4255675469324 Left Up A-arm ERTEIEE 1
5 618941 9067048 4255675469331 Right Up A-arm HRILIES 1
6 108287 9061181 4255675469201 Grease fitting M6*9 HHEMe*9 8
7 105254 9020198 4251814685822 Lock nut M10*1.25 AR AM10%1.25 12
f 8 109032 9020209 4251814685891 Nylon sleeve BBRELE 16
9 112931 9020197 4251814685815 A-arm bushing BEERE 8
I/ //ﬂﬁ m b 10 112934 9061182 4255675469218 A-arm seal cover EEBHE 16
“ ( (&\\ (((«M W | 11 143905 9061183 4255675469225 Flange bolt M10*1.25*75 SEZIR12M10%1.25*79 8
Q 12 618752 9061184 4255675469232 Front disc brake tube clamp 1 BRI E 2
\\ \ \\\\\ \\\\@QW 13 105605 9061185 4255675469249 Cross screw M6*16 +FITALIRT Ve Y 4
W 14 138785 9066855 4255675469560 Front absorber (set) AEE (B 2
2 15 105008 9061186 4255675469256 Flange bolt M10*1.25*45 SEZIR1EM10*1.25%49 4
16 102725 9061187 4255675469263 Ball head B3Rk 2
17 137277 9061188 4255675469270 Up A-arm ball head EARES TR 2
18 104870 9061189 4255675469287 Spring gasket 12 12 4
19 105323 9061190 4255675469294 Slotted Nut M12*1.25 FFHiERM12*1.25 4
20 116421 9061165 4255675469041 Cotter $2.5*30 FF O H5¢2.5%30 4
2 138734 9061194 4255675469379 Knuckle (LandR) set T (E) E
2 HaT () 1
23 618935 9067049 4255675469348 Left down A-arm ERTTFEE 1
24 618937 9067050 4255675469355 Right down A-arm EHRITES 1
25 105605 9061185 4255675469249 Cross screw M6*16 + AL TMe* 1| 12
26 138740 9062019 4255675469553 Front brake disc RS
27 138735 9061195 4255675469386 Rotator Assy (set) BESERRAL (E) 2
271 620487 9061196 4255675469393 Oil seal 20*40*7 SHE20%40*7 2
272 108248 9060396 4251846157762 Bearing 6203 76203 4
27-3 620488 9061219 4255675469652 Hub bolt M10*1.25*35 CFRIZIEM10*1.25%3 8
274 620489 9061220 4255675469669 Oil seal 22*42*7 SHE22%42*7 2
27-5 620490 9061221 4255675469676 Rotator bushing TR AERE 2
28 106926 9061197 4255675469409 Flat gasket 14*40*2 FH14*40*2 2
29 104873 9061198 4255675469416 Spring gasket 14 Hip14 2
30 105326 9061199 4255675469423 Slotted Nut M14*1.5 FFABIREM14*1.5 2
31 135079 9061200 4255675469430 Cotter $3*40 FF O B5$3*40 2
32 620479 9061201 4255675469447 Dust cover(Alum) EE (8) 2
4 [F122E Rear suspension system REF. No. ERP NO. Menila Art EAN Code DESCRIPTION &% Q1| order Note
1 139275 9061202 4255675469454 Clamp 87.3-90.5 PELR 1587390 1
2 138807 9061203 4255675469461 Dust cover TXHLE 1
3 139274 9061204 4255675469478 Clamp 69.3-72.5 PELRFE693-72 1
4 618969 9067051 4255675469805 Rear fork SRR 1
5 618987 9061205 4255675469485 Rear fork seal cap EEENE 2
6 139602 9061206 4255675469492 Tapered roller bearing (B R T 2
7 106691 9061207 4255675469508 Oil seal 25*40*5 S 25x40%5 2
8 105254 9020198 4251814685822 Lock nut M10*1.25 T HAeRAM10%1.25 1
9 138786 9066856 4255675469577 Rear absorber AR 1
10 105015 9061208 4255675469515 Flange bolt M10*1.25*55 SEZIR1EM10%1.25%59 1
11 105762 9061209 4255675469522 Hexagon socket screw M10*1.25*60 ijgfoﬁ%ﬁﬂm 1
12 618753 9061210 4255675469539 Rear disc brake tube clamp 2 B E 2 2
13 109148 9061211 4255675469546 Cross screw M5*16 +FHEESIRETMS* Y 2
14 104994 9061212 4255675469584 Flange bolt M10*1.25*30 SE=IR12M10*1.25*3] 8
15 104867 9020168 4251814685259 Spring gasket 10 10 8
16 140231 9061213 4255675469591 Pin Kkl 1
17 102326 9061214 4255675469607 Trailer ball 21 1
18 618971 9061215 4255675469614 Trailer ball support HEFIRLE R 1
19 142417 9061216 4255675469621 R pin $3.5%75 REE$3.5%75 1
20 112957 9024766 4255675462233 Seat cushion buffer block BB PR 4
21 618985 9067052 4255675469812 Rear axle protector FEHF R PR 1
22 105136 9024729 4255675461403 Flange bolt M6*16 212M6*16 3
23 135219 9061217 4255675469638 0O-ring 80x3.5 ORYEB0x3.5 2
24 138808 9061218 4255675469645 Rear shaft dust cover FHAEE 1
25 138753 9066604 4255675469775 Rear axle =i 1
26 138755 9066605 4255675469782 Transmission shaft k] 1
27 138757 9061222 4255675469683 Universal joint spring BRETIHE 1
28 138756 9067053 4255675469829 Universal joint fork BT 1




5 [ REF. No. PART NO. Menila Art EAN Code DESCRIPTION 2% aQTy order Note
1 9120332 4255675468112 Rear tire 24*10-12 JEHEHA 24x10-12 2
; 2 138761 9063007 4255675469317 Rear alum hub 24*10-12 5 #24*10-12 2
3 108238 9028992 4251814659120 Cycle valve ik 2
4 135079 9024821 4255675467665 Cotter $3*40 FF O B5$3*40 2
5 105330 9061223 4255675469690 Slotted Nut M16*1.5 FREMIE*1S |2
6 138079 9061224 4255675469706 Flat gasket 16*48*3 FH16%48*3 2
7 620921 9061225 4255675469713 Alum hub nut M10*1.25 fBIREMI0*1.25 |8
8 620922 9061226 4255675469720 Detent ring 55 FLA S EsS 1
9 138758 9061227 4255675469737 0il seal 40x55x6 SEE140x55x6 1
10 138790 9061228 4255675469744 Rear hub bearing DAC30550032 4SBT DAC3055003]1
11 138738 9061229 4255675469751 Rear brake disc flange CEES=Y 1
12 606586 9062020 4255675470139 Rear disc brake SRR 1
13 141046 9061230 4255675469768 Hex socket flat screw M8*16 WA FELIRET M4
14 138754 9066606 4255675469799 Rear shaft 5 1
15 141175 9061231 4255675469928 Rear hubs flange IEES 2
15-1 620488 9061219 4255675469652 Rear hub bolt M10*1.25*40 4R IZIEM10%1.25% 448
6 ZF.;"’,E Frame system REF. No. ERP NO. Menila Art EAN Code DESCRIPTION £ QTy order Note
1 618933 9067054 4255675469836 Main frame EFR 1
! 2 618963 9067055 4255675469843 Rear down support BETXHE 1
3 105194 9061160 4255675468990 Flange bolt M8*16 SEZIR12MB*16 17
4 618965 90603180909 4255675470146 Rear decorative tube silver FENERE 1
4 618965 90603180303 4255675470153 Rear decorative tube red FEMELE 1
4 618965 90603180404 4255675470160 Rear decorative tube green RENERE 1
5 136698 9061232 4255675469935 Rubber plug 34 IR 2
6 108708 9061233 4255675469942 Reflector (Red) REHH (KO) 2
7 105273 9021075 4255675415574 Lock nut M6 pA= 3=V 2
8 618759 9061234 4255675469959 Backrest guide sleeve KESOE 2
1 9 618953 9061235 4255675469966 Rear brake arm TEHITE 1
10 112933 9020282 4251814659441 Knuckle bushing BOTIHE 1
11 612081 9061236 4255675469973 Flat gasket 8*28*3 FiHg*28*3 1
12 618949 9067056 4255675469850 L foot rest EHIBEZR 1
13 618951 9067057 4255675469867 R foot rest AR 1
7 Eﬂﬁmﬁ Front bumper REF. No. ERP NO. Menila Art EAN Code DESCRIPTION &% QTy order Note
& 1 105194 9061160 4255675468990 Flange bolt M8*16 & IR12MB*16 14
2 618961 90670580909 4255675469874 Right Front decorative tube silver HRIENERS 1
2 618961 90670580303 4255675470177 Right Front decorative tube red HRIENELE 1
2 618961 90670580404 4255675470184 Right Front decorative tube green HRIENERS 1
i 3 618957 9067060 4255675469898 Front down support BT 1
4 618959 90670590909 4255675469881 Left Front decorative tube silver ERTEHERE 1
4 618959 90670590303 4255675470207 Left Front decorative tube red ERTENELE 1
4 618959 90670590404 4255675470214 Left Front decorative tube green ERENERE 1
5 618955 9067061 4255675469904 Front bumper BIERIAT 1
6 101552 9023501 4255675414959 Horn KL 1
7 105136 9024729 4255675461403 Flange bolt M6*16 SE=1212M6*16 3
8 105273 9021075 4255675415574 Lock nut M6 iR M 1
9 619133 9067062 4255675469911 Decorative plate connecting plate S RERER 2
10 104826 9021079 4255675415697 Cross tapping screw ST4*12 +F AR ST 2
11 618706 9064053 4255675470191 Front bumper cover RIS R 1
12 110887 9024697 4255675460246 Large flat head screw M6*16 KELIBETM6*16 2
13 105276 9024698 4255675460253 Lock nut M8 TR M 2
14 105204 9024712 4255675461236 Flange bolt M8*20 =4218M8*20 4
15 138775 9061237 4255675469980 Electric winch assy EHIMRE PR 1
15-1 [Electric winch controller gtk 1
15-2 Electric winch hook iz 1
15-3 lectric winch motor e 1
15-4 Electric winch guide EEEILE 1
8 ﬁﬁ]m Engine assy REF. No. ERP NO. Menila Art EAN Code DESCRIPTION %“ Ty order Note
2125 2 1 138783 9065307 4255675470221 CVT intake tube cv?&%% 1
% 4 250 N 2 105194 9061160 4255675468990 Flange bolt M8*16 21EM8*16 5
/ 3 138752 9065342 4255675470573 Engine assy CVT300 RENHl cVT300 BEEE | 1
4 143135 9065308 4255675470238 Stainless steel clamp44-64 T MIOIE4-64 1
5 138811 9065309 4255675470245 CVT intake tube rubber OTHSORE 1
6 105204 9024712 4255675461236 Flange bolt M8*20 SE=IR12M8*20 4
7 618981 9065310 4255675470252 Engine front mounting plate RENHLATEER 2
8 104947 9065311 4255675470269 Flange bolt M10*1.25*165 SE=IR12M10*1.25%14 1
9 140229 9065312 4255675470276 Engine mounting bushing RNZERE 1
10 105254 9020198 4251814685822 Lock nut M10*1.25 FHREM10%1.25 1
11 138747 9065313 4255675470283 Oxy sensor S IERER 1
12 138759 9065314 4255675470290 Muffler assembly B A 1
12-1 Muffler front part BEEEE 1
12-2 Muffler clamp BEERE 1
123 Sealing sleeve EHE 1
12-4 Muffler pipe S 1
12-5 Muffler heat shield B ERAR 1
12-6 Muffler vent seal gasket HEOEHTE 1
(34425, 12-7 Muffler vent #S0 1
A 12-8 Muffler vent bolt HSOERRE 3
13 105888 9065323 4255675470382 Lock nut M8 BREmMS 2
14 618992 9065324 4255675470399 Anti-scalding board ELS 1
15 105136 9024729 4255675461403 Flange bolt M6*16 |;‘i‘; =I242M6*16 4
16 139277 9065325 4255675470405 Stainless steel clamp38-57 |;F§'§%W?E$ﬁ38-57 2




17 138812 9065326 4255675470412 CVT vent rubber sleeve VTHSORE 1
18 138784 9065327 4255675470429 CVT vent pipe THSE 1
19 110887 9024697 4255675460246 Large flat head screw M6*16 KEESLIBETME*16 1
20 138744 9065328 4255675470436 Throttle assembly TEEE 1
20-1 620504 9065329 4255675470443 Fuel injector vl 1
20-2 620505 9065330 4255675470450 Fuel injector support R 22 1
20-3 620506 9065331 4255675470467 Inlet manifold HEIE 1
20-4 620507 9065332 4255675470474 Throttle valve TSIA 1
21 105273 9021075 4255675415574 Lock nut M6 iR M 2
22 138795 9065333 4255675470481 Gear shifter E3eE] 1
22-1 Gear shifter head cover sk 1
22-2 Gear shifter head seat HPSLEE 1
223 Cross tapping screw ST5*12 +FHEERETSTS 2 | 1
224 Lock nut M8 R M 2
22-5 Gear shifter pull rod pt=tagad 1
22-6 Gear shifter arm SRPNE 1
22-7 Gear shifter lever BIEFR 1
22-8 Hexagon socket screw M5*16 WARBEESLEET M| 1
23 105141 9024591 4255675415673 Flange bolt M6*20 & IR12ME*20 1
24 104884 9065341 4255675470566 Spring gasket M8 EEav 4
9 )%ﬁ];kﬁ Cooling water tank REF. No. ERP NO. Menila Art EAN Code DESCRIPTION 2 QTy order Note
1 138776 9061242 4255675470030 Cooling water tank assy AHIKFE BB 1
11 620512 9061243 4255675470047 Water tank KEE 1
12 620513 9061244 4255675470054 Safety pressure valve REEANIR 1
13 620514 9061245 4255675470061 Cooling fan AN 1
2 124900 9061151 4255675411002 I-shaped rubber TR 2
3 105146 9061246 4255675470078 Flange bolt M6*25 SE=1218M6*25 2
4 618977 9061247 4255675470085 Water tank up mounting plate ke ERER 1
5 105273 9021075 4255675415574 Lock nut M6 iR M6 6
6 105136 9024729 4255675461403 Flange bolt M6*16 SE=1212M6*16 8
7 138777 9061248 4255675470092 Water tank inlet pipe IKFEHKE 1
8 138781 9061249 4255675470108 small circulating water pipe IMBIRKE 1
9 139603 9061173 4255675469126 Circlip $8 Filos 2
10 105808 9061250 4255675470115 Hexagon socket screw M6*25 RABEELIZET M| 1
11 618754 9061251 4255675470122 Water pipe clip KE L 1
12 138778 9061252 4255675470788 Water tank outlet pipe JKFEHKE 1
13 138780 9061253 4255675470795 Kettle air pipe KEESE 1
14 139605 9061254 4255675470801 Circlip $13.5 +1413.5 1
15 138810 9061255 4255675470818 Kettle cover KEE 1
16 138782 9061256 4255675470825 Kettle K 1
17 139276 9061257 4255675470832 Stainless steel clamp19-29 T MIOIEL9-29 4
18 620515 9061258 4255675470849 Stainless steel clamp12-16 FHNIBIEL2-16 2
19 138779 9061259 4255675470856 Kettle return pipe JKFEEIE 1
20 618709 9061260 4255675470863 Water tank protector JKFEIFR 1
10 gﬁgaﬁ Air filter assembly REF. No. ERP NO. Menila Art EAN Code DESCRIPTION %“ Ty order Note
1 138774 9061261 4255675470870 Air filter assembly LR 1
1-1 Air filter cover R E 1
12 Air filter circlip 2R 1
1-3 Air filter air inlet ERBRHSO 1
14 Tapping screw ST4.2*12 B%£IsT4.2%12 1
15 Air filter Element S 1
16 Air filter body Z2RRRE 1
17 Water outlet pipe circlip ka0 1
18 Water outlet pipe TKE 1
19 Air filter clamp A 2R RRIBEA 1
1-10 Inlet pipe HSBE 1
111 Air filter clamp B 225 FR 18568 1
2 110887 9024697 4255675460246 Large flat head screw M6*16 KiEsLIETME*16 2
3 605040 9061274 4255675471006 Oil tube p6*$10 SHE$6*$10 1
4 139604 9061275 4255675471013 Circlip $11 Filp11 2
5 606406 9061276 4255675471020 Oil tube $10*16 SHE$L0*$16 1
6 139605 9061254 4255675470801 Circlip $13.5 £#0¢13.5 2
1 Eﬁé’é Rear carrier REF. No. ERP NO. Menila Art EAN Code DESCRIPTION 2% Ty order Note
1 138789 9061265 4255675470917 Backrest B 1
2 618967 9061266 4255675470924 Backrest support HEXE 1
3 105136 9024729 4255675461403 Flange bolt M6*16 SE=121M6* 16 8
4 618748 9061277 4255675471037 Backrest cover FEHEER 1
5 105800 9061278 4255675471044 Hexagon socket screw M6*16 RABEELIZT M| 2
6 105194 9061160 4255675468990 Flange bolt M8*16 SE=1212ms* 16 4
7 618747 9061279 4255675471051 Backrest cover SEEmE 1
8 609945 9061280 4255675471068 Hex scoket screw M6*16 WNAHFELIRTME] 4
9 138788 BAKTF (B) 1
9067063 4255675471389 Double armrest (L/R)
10 138788 BAKTF (%) 1
11 609945 9061280 4255675471068 Hex scoket screw M8*16 WAHFELRIME] 2
12 618742 9067064 4255675471396 Rear carrier cover & BRZRER 1
13 618716 9061281 4255675471075 Rear carrier smaller cover N 1
14 124900 9061151 4255675411002 I-shaped rubber TFRE 2
15 110887 9024697 4255675460246 Large flat head screw M6*16 KB LIBETMe*16 10
16 618945 9067065 4255675471402 Rear carrier RHZR 1
17 105212 9061169 4255675469089 Flange bolt M8*25 A12M8*25 2




REF. No. ERP NO. Menila Art EAN Code DESCRIPTION E:X: QTy order Note
1 618716 9061281 4255675471075 Front carrier smaller cover N 1
2 110887 9024697 4255675460246 Large flat head screw M6*16 KL LIZETME*16 10
3 124900 9061151 4255675411002 I-shaped rubber TR 2
4 618715 9064054 4255675471457 Front carrier cover REEST 1
5 105194 9061160 4255675468990 Flange bolt M8*16 & IR12MB*16 1
6 618943 9067066 4255675471419 Front carrier RESS 1
7 105212 9061169 4255675469089 Flange bolt M8*25 & IR12MB*25 1
8 618713 9064055 4255675471464 Maintenance cover #iEE 1
9 138719 9061282 4255675471082 Rubber ring S ERE
10 618712 9064056 4255675471471 Fornt plastic body cover RTERE R 1

REF. No. ERP NO. Menila Art EAN Code DESCRIPTION &% QTy order Note
1 618720 9064059 4255675471501 Meter cover RIS 1
2 138764 9061283 4255675471099 Meter pE3 1
3 618721 9061284 4255675471105 Meter support e 1
4 618717 9061285 4255675471112 Meter mounting seat (R E 1
5 110887 9024697 4255675460246 Large flat head screw M6*16 KL 3LIZETM6*16 4
6 104826 9021079 4255675415697 Cross tapping screw ST4.2*12 +FHERETST4.2*1] 48
7 105273 9021075 4255675415574 Lock nut M6 iR EMe 5
8 114892 9061286 4255675471129 Nut M6 |-EM$E}M6 2
9 116300 9061287 4255675471136 Bushing RE 2
10 116322 9061288 4255675471143 Rubber sleeve BKRE 2
11 618711 90640750909 4255675472041 Front plastic body silver BIER RE 1
11 618711 90640750101 4255675472140 Front plastic body black AIER BE 1
12 138791 9061290 4255675471167 reflector (Yellow) REH (KAE) 2
13 138767 9065012 4255675471587 L front headlight ERIARLT 1
14 139600 9065013 4255675471594 R front headlight HRTAAT 1
15 618760 9064060 4255675471518 Storage board &R 1
16 105873 9061291 4255675471174 Clamping piece 4.2 BRFR 4.2 14
17 618719 9064061 4255675471525 R small cover HINENE 1
18 618718 9064062 4255675471532 L small cover NENE 1
19 618708 90640570909 4255675471488 Front Face body cover silver RRENHRE 1
19 618708 90640570303 4255675471631 Front Face body cover red R L E 1
19 618708 90640570404 4255675471648 Front Face body cover green R NRE 1
20 138771 9065014 4255675471600 Low headlight SEFAT 2
21 618710 9061292 4255675471181 L headlight mounting seat ERITRERE 1
2 618930 9061293 4255675471198 R headlight mounting seat BRI REE 1
23 138813 9061294 4255675471204 Adjusting seal cover B O&HE 4
24 618707 90640580909 4255675471495 Front Face body silver hRRE 1
24 618707 90640580303 4255675471655 Front Face body red R 1
24 618707 90640580404 4255675471662 Front Face body green PR E 1

14 EE*E Rear plastic body REF. No. ERP NO. Menila Art EAN Code DESCRIPTION 2% QT order Note
1 618744 9064063 4255675471549 Tool box cover TEEHR 1
2 124900 9061151 4255675411002 I-shaped rubber TR 2
3 618743 9064064 4255675471556 Rear plastic body cover FEE R 1
4 105873 9061291 4255675471174 Clamping piece 4.2 BWFRA42 12
5 104826 9021079 4255675415697 Cross tapping screw $T4.2*12 +FHELETST4.241] 24
6 116322 9061288 4255675471143 Rubber ring BKRE 2
7 116300 9061287 4255675471136 Bushing RE 2
8 618741 90640650909 4255675471563 Rear plastic body silver SEERRE 1
8 618741 90640650101 4255675471952 Rear plastic body black EERERE 1
9 138791 9061290 4255675471167 Reflector (Vellow) REH (KAE) 2
10 105273 9021075 4255675415574 Lock nut M6 iR EMe 2
11 115754 9060386 4251846157625 Seat cushion buffer block EBE PR 2
12 110887 9024697 4255675460246 Large flat head screw M6*16 KB LIBETM6*16 4
13 618982 9061310 4255675471365 Battery pressing plate B35t ER 1
14 105136 9024729 4255675461403 Flange bolt M6*16 2HEM6*16 2
15 112957 9061307 4255675471334 Seat cushion buffer block EBE PR 2
16 603845 9061308 4255675471341 Electric parts support BRI 1
17 138769 9065015 4255675471617 L rear light EREL 1
18 138768 9065016 4255675471624 Rear driving light RTEST 1
19 139601 9065017 4255675471860 R rear light HERAT 1
20 618746 9065018 4255675471877 Tailboard RER 1
21 138770 9065019 4255675471884 Licence light R ERAT 1

15 Wﬁﬁ Footrest REF. No. ERP NO. Menila Art EAN Code DESCRIPTION &% QTy order Note
1 618727 9064080 4255675472096 Fuel tank cover SR 1
2 104826 9021079 4255675415697 Cross tapping screw ST4.2*12 +FHEERETST4.2*1] 12
3 105873 9061291 4255675471174 Clamping piece 4.2 BRFR 4.2 6
4 618728 9061289 4255675471150 Fuel tank right cover smFEA IR 1
5 618729 9064076 4255675472058 Fuel tank left cover seFE MR 1

10(11) 6 138787 9065105 4255675472164 Seat R 1
7 110887 9024697 4255675460246 Large flat head screw M6*16 KB LIBETM6*16 30
8 618731 9064079 4255675472089 Gear shifter cover AR 1
9 105194 9061160 4255675468990 Flange bolt M8*16 SE=IR12M8*16 2
10 618730 9064077 4255675472065 Right cover silver A 1
11 618732 9064078 4255675472072 Left cover silver M 1
12 137311 9061309 4255675471358 Clamp EREHED 12
13 114892 9061286 4255675471129 Nut M6 + FriREMe6 25
14 618734 | 90640730909 4255675472027 Right side cover silver AR RE 1
14 618734 | 90640730101 4255675472126 Right side cover black R BE 1
15 618733 90640740909 4255675472034 Left side cover silver ) 1
15 618733 90640740101 4255675472133 Left side cover black iR BE 1
16 618736 9064071 4255675472003 Right foot Lk 1
17 618738 9064072 4255675472010 Left foot R 1
18 618735 9064069 4255675471983 Engine right baffle REHA R 1
19 618737 9064070 4255675471990 Engine Left baffle R 1




NII'TIZSr

g wWE §F §F N\ DI

www.hitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.

Druckfehler und Irrtiimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mai

parts@menilagroup.de

20 618740 9064066 4255675471570 Right small footrest NS 1
21 618739 9064067 4255675471969 Left small footrest IR 1
22 618750 9064068 4255675471976 Engine right cover REpHAEE 1
90665010909 4255675472171 sticker set silver MEIEEHITERE 1
90665010303 4255675472188 sticker set red [wieenmEde 1
90665010404 4255675472195 sticker set green [weenmiEze 1
16 ﬁ%l] Disc brake assembly REF. No. ERP NO. Menila Art EAN Code DESCRIPTION %“ Ty order Note
1 138739 9062021 4255675471679 Disc brake assembly BB 1
11 620526 9062022 4255675471686 Disc brake handle (With upper pump) |FHIFIE (LK) | 1
1-2 620527 9062023 4255675471693 Disc brake tube FRRE 1
13 620528 9062024 4255675471709 Foot brake oil cup LR 1
1-4 620529 9062025 4255675471716 0il cup connecting pipe SHAREEE 1
1-5 620530 9062026 4255675471723 Foot brake main pump HIRER 1
1-6 620531 9062027 4255675471730 Foot brake switch LEEES 1
1-7 620532 9062028 4255675471747 Foot brake switch cable BRI FFRIERL 1
18 620533 9062029 4255675471754 Rear brake tube ERRE 1
1-9 620534 9062030 4255675471761 Foot brake conect tube IFIANEERE 1
1-10 620535 9062031 4255675471778 Disc brake tube bolt HEFRE R 12
1-11 620536 9062032 4255675471785 Disc brake tubing pad RRED 27
1-12 620537 9062033 4255675471792 Front disc brake tube LSS 4
113 620538 9062034 4255675471808 Front right brake pump HRTHIR 1
1-13-1 620539 9062035 4255675471815 Front brake pad A A 4
114 620540 9062036 4255675471822 Front left brake pump ERHDHER 1
1-15 620541 9062037 4255675471839 Disc brake tee 2
1-16 620543 9062038 4255675471846 Rear disc brake pump 1
1-16-1 620544 9062039 4255675471853 Rear brake pad 2
2 105136 9024729 4255675461403 Flange bolt M6*16 212M6* 16 1
3 105141 9024591 4255675415673 Flange bolt M6*20 sE=1242M6*20 2
4 105204 9024712 4255675461236 Flange bolt M8*20 sE=1242M8*20 4
5 105276 9024698 4255675460253 Lock nut M8 FriNeREMS 1
6 105238 9061153 4255675468921 Flange bolt M8*60 242M8*60 1
7 105212 9061169 4255675469089 Flange bolt M8*25 [E=8rV82s 2
17 EE%E{:F Electric parts REF. No. ERP NO. Menila Art EAN Code DESCRIPTION a2 QTy order Note
: 1 618931 9061295 4255675471211 Main cable E2Z] 1
! 11 115586 9061296 4255675471228 Relay Hepg 3
i 12 100393 9061297 4255675471235 Fuse 10A RI22210A 3
E 13 100177 9061298 4255675471242 Fuse 15A R 22150 1
! 2 9078005 4251237150815 Polar Bir AGM Batterie 6-DZM-12 35 12A 12AH 1
L 3 101384 9024742 4255675461540 Relay Hepg 1
q 4 139994 9061299 4255675471259 Flasher N2 1
5 138745 9061300 4255675471266 Ignition A kR 1
6 105141 9024591 4255675415673 Flange bolt M6*20 sE=1842M6*20 2
3 7 139273 9061301 4255675471273 Charger socket FBa 1
8 618591 9061302 4255675471280 USB connecter usBiED 1
9 138749 9061303 4255675471297 ECU ECU 1
10 105136 9024729 4255675461403 Flange bolt M6*16 sE=1842M6* 16 2
11 138797 9061304 4255675471303 Rectifier RESR 1
12 105146 9061246 4255675470078 Flange bolt M6*25 sE=184Me6*25 2
13 138772 9061305 4255675471310 Trailer socket I 1
141045 9061306 4255675471327 Hexagon socket screw M5*30 R EELZE VS| 3




